INTERIM REPORT ENGINEERING /FINANCIAL

MILLIKEN SANITATION DISTRICT
COLORADO

PLAN FOR WASTEWATER
TREATMENT WORKS

i

L’l’."rﬂ m ﬁhﬁ

e V

Water Quality Management Plan

LARIMER-WELD REGIONAL COUNCIL OF GOVERNMENTS
LOVELAND, COLORADO

PREPARED BY BRISCOE, MAPHIS, MURRAY & LAMONT, INC.
BOULDER, COLORADO

AND TOUPS CORPORATION

LOVELAND,COLORADO MAY, 1977



» ik \3
e QY ' |
- i +

F
1) e,

SR NGRS SR
/ ( | < \ ! \

\ iy SO N %
X \ ST\ 3 \ ) 3 N R | \X 4834 {
3 o | \ / J L * 7 \ \
| N \\ f \ﬁ ‘ \¢ l\ y V ;L\ y ge//f \ ) \ <
& KL\ N (8 . 3 | \ ) (\ﬂ TAR W
\¢ 7 ” \ \ 9 \/

S e ’
. ) i ’ o N’ S Adha.——7zReA
%7 e ) 01 h 2 . L / GR
& /) o —[4715
Q\«\‘ /1 OoOm [
o i

Flume b

. g N i
W) d” A N

=t
LB a#jlisboro
[...]
Generally, the optimum facilities for a given area are those
which are consistent with or satisfy the environmental,
social and legal requirements of the affected community

at the lowest cost.

34




Of the parameters and characteristics presented in
Table 7.2.1-A, there are several which are especially
important in the selection of the optimum treatment
facilities for the Milliken Sanitation District.

7.3.1 ‘©Odors

The close proximity of the existing sewage treatment

plant to the northeastern section of Milliken requires

that the recommended facilities have a low potential for
odor generation. The aerated lagoon and stabilization

pond both have periods when odor problems accur. The
controlled biological alternatives have a much lower
possibility of odors and are, in general, less objectionable
to owners of adjacent properties.

7.3.2 Land Availability

The alternative treatment schemes presented have greatly
varying area requirements. In view of the fact that the
treatment site is in a flood plain and that the existing
treatment plant was built above ground level, suitable

land is not readily available. The existing property is
not sufficient for aceommodation of any of the alternatives.
Stabilization ponds have the greatest area requirement
(approximately 40 acres), followed by aerated lagoons,
oxidation ditch, extended aeration, and completely mixed
activated sludge. While it might be possible to construct
all the extended aeration and completely mixed activated
sludge facilities except for the sludge drying beds on the
existing plant property, such plants would require relocation
of some of the existing wastewater and utility conduits
which could increase the capital costs.

7.3.3 Potential for Reuse

If at a future date it is decided to reuse the treated
wastewater, greater degrees of treatment may be required than
are possible with aerated lagoons or stabilization ponds.

The controlled biological processes have the definite
advantage of producing superior effluents over the
uncontrolled secondary processes. Also, tertiary processes
which might be required for industrial or municipal reuses

are generally quite difficult to add to pond or lagoon systems.
Reuse potential greatly favors alternatives 3, 4, and 5

over alternatives 1 and 2.

35




7.3.4 Potential for Expansion

Generally the most economical scheme for treating increased
flows due to population growth or extension of the sewer
collection system is expansion of the existing wastewater
treatment facilities. The change in discharge standards
for lagoon systems recently proposed by the EPA includes

a provision which limits the use of the less stringent
discharge standards to lagoon systems having average
wastewater flowrates less than 1 mgd. If a community
utilizing lagoons experiences growth resulting in total
flowrates greater than 1 mgd, the lagoon system will have
to be either upgraded by addition of filters or other
tertiary processes, or the entire lagoon system will have
to be replaced by a controlled biological system. From
land requirements, general environmental compatibility,

and O & M viewpoints, a controlled biological process would
be superior to the upgraded lagoon system for the Milliken
Sanitation District.

While the probability that Milliken's flowrate will

exceed 1 mgd is relatively small, considering the projected
year 2000 flowrate of 0.40 mgd, the possibility of an
industry with a significant waste flow locating in the
service area does exist.

Based on the previous discussion concerning process

advantages and disadvantages and environmental characteristics,
alternative 5--expansion and modification of the existing
facilities into a completely mixed activated sludge process--
is recommended.

36




8.0 BEST ALTERNATIVE PROJECT

8.1 RECOMMENDED FACILITIES

Expansion and modification of the existing Milliken
Sanitation District wastewater treatment plant, using

the completley-mixed activated sludge process, is the most
cost-effective alternative considering economic,
environmental and social factors. The proposed project
consists of expanding the capacity of the existing facility
to 0.4 mgd average dry weather flow (ADWF).

8.1.1 Project Description

The recommended improvements required for the expansion
project are:

(a) Relocation and replacement of influent lift station;

(b) Construction of new inlet works;

(c) Upgrading of existing aeration facilities;

(d) Conversion of existing clarifier to an aeration
basin;

(e) Construction of new clarifier;

(f) Construction of an aerobic sludge digester;

(g) Expansion of sludge drying-percolation beds;

(h) Construction of new chlorine contact tank,
and modification of chlorine feed system;

(i) Expansion and modification of operations-
laboratory building;

(j) Electrical improvements;

(k) Purchase of additional land.

8.1.1.1 Plant facilities

A schematic flow diagram of the expanded Milliken S.D.
wastewater treatment plant is presented on Figure 8.1l.1-A.
The plant processes consist of pretreatment, grit removal,
flow measurement, biological oxidation by the completely
mixed modification of the activated sludge process,
clarification, disinfection, aerobic digestion of waste
sludge and drying beds for sludge disposal.

A proposed plan for the layout of the facilities is illustrated
on Figure 8.1.1-B. This layout is contingent upon

availability of land. The clarifier and aerobic sludge

digester alternately could be located immediately east

of the existing facilities with minimal increases in construction
costs or in operation difficulties. The sludge drying-
percclation beds can be relocated to various alternate sites
which are compatible with the hydraulic grade requirements for
gravity sludge transfer from the digester.

37




“LNVId INAWILVHYL

JHLYMELSYM *d°S NEMITIIW QIANVYdXH J0 WYIOVIA MOTA DILYWHHDS ‘y-T°T°g 'OId4

TYS0dSIa

L aNvT

INVLUYNIddNs Q, qAL¥TO0D¥Aa

N

LIYD

IHIWYHD

LI¥D
HLYIHY

| JNOILVL

LATIT

CACR:1)

qvd

MmrH_H
MOTA

F9ANTS AILVAILOV goanIs |
NINITT qLSYM  ‘lNorisEOIa |T¥sogsIa
5 @9anTs —~ o
qIV DILO¥AY
/
| _|Ssvaxd
B INVId
saad
) NOIIV¥EY ONIZNQ
< a9an1S THANTS
; QIIVAILOV
A
\%
SEMOTS
AN

AOYVHOSIa 7

38




*NOISNVAXE I5ANTS QILVAILOVY QIXIW ATILITIWOD

AIANTWWODTY ¥O0d INOAVT dTdISSOd ANV MOTA DILVWHHOS “g-T1°T'8 °
(MAN) NIVIQIEANN dd3d SNIZA¥A
JOILVLS LJIT
a5an1Is
(MEN) )
YALSADIA
[d1In0d  HOdNW ! .
R gyl ! (NI ! sadg
AaaNvydxd (DNILSIXE) |  _jg1xa) HNIXYA
— NOILVYAY | . (MEN) I5anTS
- 0 14
(dZaNVdxd ! 1D adaNvdxd
mwmzmm|w | —dvdH ! 2

MY

%
INHINTIAH

OId

39




Design of the plant is based on consideration of
performance efficiency, process reliability and flexibility,
ease and economy of operation and maintenance, and
environmental acceptability. Process efficiency and
reliability are governed primarily by proper design with
regards to certain critical design criteria. The design
criteria for the major processes of the treatment plant

are presented in Table 8.1.1-aA. The design criteria

which are considered critical to satisfactory operation

of the plant are the aerator organic loading, the clarifier
surface overflow rate, and the digester solids loading.

A relatively low organic loading rate and a long hydraulic
detention period in the aerator ensures the high degree of
treatment required by the discharge standards.

Where consistant compliance with high effluent quality
standards is required, a high degree of process reliability
and operability must be built into the plant. This requires
incorporation of alarm systems, automatic control for
important functions, back up power supplies, duplicate
equipment for back up, and designing the system for peak

wet weather flows. Operational flexibility and dependability
is achieved by providing all processes and plant with by-pass
provisions.

8.1.1.2 Influent Pumping

The existing lift station should be removed and replaced

by a pump station directly adjacent to the treatment

plant. Preliminary design calls for salvaging the existing
lift station or replacement with a factory-built unit.

The new location would be directly north of the main access
gate at the existing treatment plant. One hundred percent
standby capacity would be provided to insure continued
operation in the event of equipment failure. Standby
electrical power would be provided by connection with the
main standby generator facility. On and off operation of
the pumps would be controlled by a mechanical level switch
in the influent wet well. The force main to be abandoned
could possibly be used for distribution of reclaimed water.

8.1.1.3 1Inlet Works

The new inlet works will consist of a barminutor, flow
measurement, bypass channel with bar screen, and an aerated
grit chamber. Optimum location of the flow meter and
barminutor would be ahead of the lift station. Location of
the barminutor upstream of the pumps would offer protection
and insure longer life for the pumps. After being pumped

to the surface, the raw wastewater would enter the aerated
grit chamber where the heavy inorganic material would be
settled out. An aerated grit chamber would be used to prevent

40




TABLE 8.1.1-A
TREATMENT PLANT DESIGN CRITERIA

DESIGN PARAMETER ) VALUE
Design Loadings
Population 4000
Flow, mgd
Average dry weather (ADWF) 0.4
Peak dry weather (PDWF) 0.7
Peak wet weather (PWWF) 1.0
BODg lbs/day 720
Suspended Solids, lbs/day 720
Activated Sludge Aeration
Tank dimensions, width x length x
depth, feet 24 x 56 x 12
Total volume, 1000 cu. ft. 16
Detention time, hours (a) 7
BODg loading 1lb/1bMLVSS 0.30
Max. air supplied, cu ft/lb BODg removed 1500
Max. air requirement cfm 1200
Average air requirement cfm 750
Secondary Clarification
Tank dimensions, diameter x depth, feet 36 x 8
vVolume, 1000 cu. ft. 8.1
Area, sq. ft. 1020
overflow rate gal/sq.ft./day
ADWF (a) 400
PWWF (a) 1000
ADWF + return sludge (b) 600
PWWF + return sludge (b) 1200
Detention time, hours
ADWF (a) e
ADWF + return sludge (b) 2.5
Aerobic Digester
Tank dimensions, width x length x depth,
feet 24 x 50 x 12
Total volume, 1000 cu. ft. 14
Loading, lbs/VSS/cu ft/day (c) 0.05
Detention, days (d) 13
Air requirement, cfm 700
Air, cfm/1000 cu. ft. 45
Chlorination Basin
Total volume, 1000 cu. ft. 2.8
Detention time, hours
ADWF 1.25
PWWF 0.5
Maximum chlorine consumption, lbs/day 40
Average chlorine consumption, lbs/day 13
Sludge Drying Beds
Number of basins 4
Total area, acres 0.+25

(a) Based on average raw wastewater flow.

(b) Return sludge flowrate equals 50 percent ADWF.

(c) 0.18 1bs. VSS wasted per person per day.

(d) Assumes 1.3% solids and 75% volatile solids in waste sludge.

41




removal of the lighter putrescible solid material during
periods of low flow when a long detention time would occur
in the grit chamber. Provisions for bypassing the aerated
grit chamber would be provided. After passing through the
aerated grit chamber, wastewater would enter the aeration
basin in the channel which has provisions for multiple
inflow to the aeration basin.

8.1.1.4 Biological Oxidation

Utilization of the currently used extended aeration modification
of activated sludge with its inherent biological stability
and ease of operation would require more than a three-fold
increase in aeration tank capacity. Continued use of this
process at the present plant site is considered infeasible
because of the space limitations and cost. Full utilization
of the existing facilities is possible by utilization of
alternate activated sludge process modification. The best
alternate activated sludge modification is the completely
mixed process which does not require primary sedimentation
and is quite stable with regards to biological shock loads.
Elimination of primary clarifiers have several advantages,
including: 1) lower costs, 2) simpler operation, 3) easier
sludge handling, and 4) reduced potential for odors.
Completely mixed activated sludge processes are resistant

to shock loads since a slug of concentrated waste is rapidly
diluted throughout the entire tank. Shock loads are common
in small systems where great fluctuations occur in flow rates.

The existing clarifier would be converted into part of the
aeration basin by filling the existing hoppers with concrete,
installation of air diffusers along one side, and interconnection
with the existing aeration tank by construction of openings

in the common wall between them. No modifications to the
existing aeration tank would be made other than repair or
replacement of the existing diffuser system. This modification
would provide a total aeration basin volume of 16,100 cubic
feet divided between two separate tanks. The wall separating
the two aeration basins would not be completely removed in that
two completely mixed basins in series would provide better
quality effluent than one single large basin since the
possibility for short circuiting has been greatly reduced.

8.1.1.5 Clarifier

A 36-foot diameter, 8-foot deep peripheral feed circular
clarifier will be constructed. The mixed liquid entering

the clarifier will be obtained from the second aeration tank.
Settled sludge will be returned to the aeration tank by pumps;
waste sludge will be pumped to the aerobic digester. The
treated effluent will be removed from the clarifier through

a launder which will deliver water to the existing chlorination
basin. Systems for positive control of return and waste
sludges will be provided.

42




Provisions for scum collection will be provided in the
clarifier. Scum collection on secondary clarifiers is
important in those plants not having primary clarifiers.
Accumulated scum will be pumped to the aerobic digester.

8.1.1.6 Aerobic Digester

An aerobic digester will be constructed for stabilization
of the waste activated sludge. Additional compressors will
be installed for providing the required air. Conventional
non-clogging diffusers will be utilized.

Typical operation will involve turning off the aerators,
permitting the sludge to settle, and withdrawal of
supernatent which will be discharged back to the inlet

lift station. Digested sludge will be transferred by
gravity to the sludge drying beds. Provisions will be made
for the future installation of a rack for filling sludge
trucks if land sludge disposal is feasible in the future.

8.1.1.7 Chlorination Basin

An additional chlorination basin is required to achieve
the design criteria presented in Table 8.1.1.1-A. The
basin can be located north of the existing facilities.

8.1.1.8 Sludge Drying Beds

Additional sludge drying beds will be constructed to
expand the total area to approximately 12,000 square feet.
An underdrain system discharging to the plant inlet pump
lift station will be provided in view of the high ground
water of the area. The total area will be divided into

a minimum of four basins to allow operation flexibility.

8.1.1.9 Chlorine Feed System

The existing chlorine feed system will be modified or
replaced by a proportional chlorination feeder. The existing
chlorinator operates at a constant chlorine feed rate which
results in over-chlorination at periods of low flow and when
the feeder is set to peak flow conditions. It is doubtful
that the existing system could meet the coliform discharge
requirements at all times without exceeding the 0.5 mg/1
maximum chlorine residual requirement standard. A
proportional chlorinator matches the chlorine feed rate

to the plant discharge flowrate.

43




8.1.1.10 Operations-Laboratory Building

The existing laboratory will be removed from the operations
building which will be converted to a blower building

to house the additional compressors required for the aerator
expansion, and the aerobic digesters. A new structure which
will contain the laboratory and office space will be

located directly adjacent to the existing operations
building to enable use of the existing toilet and shower
facilities. Necessary laboratory equipment will also be
provided in this project.

8.1.1.11 Electrical Improvements

Expansion of the existing electrical system is required